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MUAYENE VE DENEY RAPORU 09-17
FEST REPORT

Deneyi Talep Eden. :  MTPLASTIK AS.
(Ad1,Adresi,Sehir vb.)

(MT PLASTIK A.S.: 1.0.S.B.ISTIKLAL MAH.6.CAD.NO:30/A BEYKOY/DUZCE -
Custamer (Name, Adress,City etc.)

-DUZCE)
Deney Talep Tarihi/No : 23.08.2017/187133
Order Date / No
Numunenin Tanimi + 5mmNEOPVCFOAM, , ,-,-,5.00 set
(Cins, Marka, Tip, Tiir, Model vb.)
Sample Description(TypeMarkModel etc.) 5 mm NEO PVC FOAM,,-,-,5,00 set
Numune Kabul Tarihi H 10.08.2017

Test Item Receipt Date
Samples were taken by the customer.

Deneylerin Yapildig1 Tarih ¢ 11.08.2017 - 25.08.2017

Date of Test

Uygulanan Standard / Metod :  TSEN13501-1 + A1:2013-04 Yap: mamulleri ve yapi elemanlari - Yangin
smiflandirmasi- Boliim1: Yangin karsisindaki davranis deneylerinden elde edilen veriler
kullanilarak siniflandirma

Applied Standard/Method TS EN 13501-1 + A1:2013-04 Fire classification of construction products and building
elements -
Part 1: Classification using test data from reaction to fire tests

Raporun Sayfa Sayisi : 4

Number of pages of the report

Aciklamalar

Remarks

Tirk Akreditasyon Kurumu(TURKAK) deney raporlarinin taninmasi konusunda Avrupa Akreditasyon Birligi(EA) ve
Uluslararasi Laboratuvar Akreditasyon Birligi(ILAC) ile kargilikli taninma antlagmasini imzalamistir.

The Turkish Accreditation Acency(TURKAK) is signatory to the multilateral agreements of the European co-operation for the
Accreditation(EA) and of the International Laboratory Accreditation(ILAC) for the Mutual recognation of test reports.

Deney ve/veya dl¢iim sonuglari, genisletilmis 6lgiim belirsizlikleri (olmast halinde) ve deney metodlari bu raporun tamamlayici
kismi olan takip eden sayfalarda verilmistir.

The test and/or measurement results, the uncertainties (if applicable) with confidence probability and test methods are given on
the following pages which are part of this report.

Bu rapor 6zel deney talebine istinaden diizenlenmis olup, Standartlara Uygunluk Belgesi niteliginde degildir. Partiyi temsil

N <(
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A XOAN Deney Sorumlusu Kontrol Eden Onaylayan
Seal [ 3 D 3 \;R'E\l Person in charge of tests Reviewer Approved by
N6 2083 / Arda ATAKOL Sencer GIWEN Sencer GUVEN
N2 1954 S TSE Uzmani Teknik Sef , Laboratuvar Miidiirii V.

Bu rapor, hazirlayan laboratuvarin yazili izni olmadan kismen kopyalamp gogaltilamaz. imzasiz ve mihiirsiiz raporlar gegersizdir.
Bu rapor, sadece deneyi yapilan numune i¢in gegerlidir ve “Uriin Belgesi” yerine gegmez.
This test report shall not be reproduced other than in full except with the written permission of the laboratory. Test reports without signature and seal are not valid.

This test report represents only tested sample(s), and shall not be used as Product Certificate
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TSE DENEY ve KALIBRASYON MERKEZI BASKANLIGI YAPI MALZEMELERI YANGIN VE AB-0001-T
AKUSTIK LABORATUVAR MUDURLUGU

HEADSHIP OF TSE TEST and CALIBRATION CENTER CONSTRUCTION MATERIALS FIRE AND

ACOUSTICS LABORATORY 357887

YANGINA TEPKI SINIFLANDIRMASI 5917

1 Giris

Bu rapor TS EN 13501-1 + Al: 2013 standardinda belirtilen prosediirlere uygun olarak degerlendirilen “5 mm NEO PVC
FOAM?” iiriiniine ait yanicilik siniflandirmasi unsurlarini igerir.

YANGINA KARSI TEPKISININ TS EN 13501-1 STANDARDINA GORE

SINIFLANDIRILMASI
S MT PLASTIK A.S.
ponsor 1. OSB Istiklal Mah. 1. Cad. No:30/4 Beykoy DUZCE
Hazirlayan TSE Yap1 Malzemeleri Yangin ve Akustik Laboratuvar Miidiirliigii
- Uriiniin Ad1 5 mm NEO PVC FOAM
Yayinlanma Tarihi 06.09.2017

A

Bu siniflandirma raporu 4 sayfadan olusmaktadir ve sadece biitiin olarak kullanilabilir ya da yeniden olusturulabilir.

2 Smiflandirilmis Uriin Detaylar

2.1 Genel

Siniflandirmasi yapilan iiriin polivinilkloriir kopiikten imal edilmis diiz levha olarak tanimlanmistir.
2.2 Uriin Tanimi

Uriinle ilgili tamimlayic1 detaylar agagidaki tabloda verilmistir.

Birim alana diigen agirlik Yaklasik 2,19 kg/m?
Kalilik ; 5 mm
Renk ve ylizey Beyaz, mat, diizgiin yiizeyli

3 Siniflandirmayi Destekleyen Test Raporlar: ve Sonuclar

3.1 Raporlar

Asagidaki deney raporlari bu siniflandirmanin belirlenmesi igin esas teskil etmektedir.

Deney Raporu

Laboratuvar Sponsor Referans No

Deney Metodu

TSE Yap1 Malzemeleri Yangin ve | MT PLASTIK A.S.

Akustik Laboratuvar Mudiirligii | DUZCE 397885 109-17 A RS S

TSE Yapi Malzemeleri Yangin ve | MT PLASTIK A< 603 357886 /00.17 | TS EN 13823:2010 +AL:
Akustik Laboratuvar Mudirlugis | DUZCE /é" € % 2014
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TSE DENEY ve KALIBRASYON MERKEZi BASKANLIGI YAPI MALZEMELERI YANGIN VE

<

3.2 Sonuglar

AKUSTIK LABORATUVAR MUDURLUGU

HEADSHIP OF TSE TEST and CALIBRATION CENTER CONSTRUCTION MATERIALS FIRE AND

ACOUSTICS LABORATORY

YANGINA TEPKI SINIFLANDIRMASI

AB-0001-T

357887

09-17

Yukarida belirtilen deney raporu sonuglar1 C-s2,d0* smnifi igin belirtilen siniflandirma olgiitleri ile birlikte asagidaki tabloda

gosterilmektedir.

' Deney Sonugclari ve Degerlendirme
Deney Metodu Parametre S lS{ Siirekli parametrelerin Siirekli olmayan
y ortalamasi parametreler
TS EN ISO 11925-2 60 s i¢inde Fs < (150 mm) ] ) 201 S 1¢lzn<':iedF5d§ (150mm)
(30 s maruz birakma) | Filtre kagidinda yanma -) y(l)lt(re SRR A
FIGRA ¢4 v <250 W/s 119,19 )
LFS < Numunenin kenari (-) LFS < Numunenin kenar1
THRGe00s < 15 MJ 3,60 )
TS EN 13823 SMOGRA < 180 m?/s? 3 155,43 ©)
TSPs00s < 200 m? 241,19 )
600 s i¢cinde yanma damlalari “) 600 s iginde yanma
yok damlalar1 yok

(-) Uygulanabilir degil

*Duman olusturma 6zelliklerine gore simiflandirma yapilirken s2 sinifi Slgiitlerinin herhangi birini kargilayamayan iiriinler s3 olarak

siniflandirilir.

4 Siniflandirma ve Dogrudan Uygulama Alam

4.1 Siniflandirma Referansi

Bu siniflandirma TS EN 13501-1 + A1: 2013 standardi madde 11.5, 11.9.2 ve 11.10.1%¢ gore yapilmistir,

4.2 Siniflandirma

“5 mm NEO PVC FOAM? iiriiniiniin yangin karsisindaki davranisina bagh olarak belirlenen sinifi:

“5 mm NEO PVC FOAM?” iiriiniiniin duman olusturma &zelliklerine bagh olarak belirlenen sinifi:

C

s3

“5 mm NEO PVC FOAM™ lirliniiniin yanma damlalari olusturma ozelliklerine bagli olarak belirlenen sinifi:

do

Yangin Davranisi

Duman Olusumu

Alevli Damlaciklar

C

s3

do

Yangina Tepki Sinifi: C-s3, d0
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TSE DENEY ve KALIBRASYON MERKEZi BASKANLIGI YAPI MALZEMELERI YANGIN VE AB-0001-T
AKUSTIK LABORATUVAR MUDURLUGU

HEADSHIP OF TSE TEST and CALIBRATION CENTER CONSTRUCTION MATERIALS FIRE AND
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4.3 Uygulama Alam

Bu siniflandirma aym formiilasyonla, ayni renkte, ayni kalinhkta, ayni tipte iiretilmis ayn1 isimdeki iirtinler i¢in tiriin arkasinda

80 mm ve daha genis hava boslugu birakilan, yanmaz ozellikte mekanik sabitleme elemanlarin kullanildigi uygulamalar
dahilinde gegerlidir.

5 Siirlamalar

TS EN 13501-1 + Al: 2013 standardi yayinlandiginda, sitiflandirma raporunun gegerlilik siiresi ile ilgili herhangi bir karar
bulunmamaktadir.

Bu siniflandirma raporu mamuliin tip onay1 ya da belgesi degildir ve boyle bir belge yerine kullanilamaz.

Swiflandirma raporunun sonu.

T ,
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MUAYENE VE DENEY RAPORU 09-17
TEST REPORT

Deneyi Talep Eden- : MTPLASTIK AS.
(Ad1,Adresi,Sehir vb.)

(MT PLASTIK A.S.: 1.0.S.B.ISTIKLAL MAH.6.CAD.NO:30/A BEYKOY/DUZCE -
Customer (Name,AdressCity etc.)

-DUZCE)
Deney Talep Tarihi/No : 23.08.2017/187133
Order Date / No
Numunenin Tanimi .+ 5mmNEOPVCFOAM, , ,-,-,500 set
(Cins, Marka, Tip, Tur, Model vb.)
Sample Description(iype Mark Model etc.) 5 mm NEO PVC FOAM,,,-.-,5,00 set
Numune Kabul Tarihi : 10.08.2017

Test Item Receipt Date
Samples were taken by the customer.

Deneylerin Yapildig: Tarih ¢ 11.08.2017 - 25.08.2017 .

Date of Test

Uygulanan Standard / Metod ¢ TSEN13501-1+ A1:2013-04 Yap: mamulleri ve yapi elemanlari - Yangin
siniflandirmasi- Boliim1: Yangin karsisindaki davranig deneylerinden elde edilen veriler
kullanilarak siniflandirma )

Applied Standard/Method TS EN 13501-1 + A1:2013-04 Fire classification of construction products and building
elements -
Part 1: Classification using test data from reaction to fire tests

Raporun Sayfa Sayisi : 4

Number of pages of the report

Aciklamalar

Remarks This is the English copy of the classification report with the same report number and
date.

Tirk Akreditasyon Kurumu(TURKAK) deney raporlarinin taninmasi konusunda Avrupa Akreditasyon Birligi(EA) ve
Uluslararas1 Laboratuvar Akreditasyon Birligi(ILAC) ile karsilikli taninma antlagsmasini imzalamigtir.

The Turkish Accreditation Acency(TURKAK) is signatory to the multilateral agreements of the European co-operation for the
Accreditation(EA) and of the International Laboratory Accreditation(ILAC) for the Mutual recognation of test reports.

Deney ve/veya 6lgiim sonuglari, genisletilmis dlgiim belirsizlikleri (olmasi halinde) ve deney metodlari bu raporun tamamlayici
kismi olan takip eden sayfalarda verilmistir.

The test and/or measurement results, the uncertainties (if applicable) with confidence probability and test methods are given on
the following pages which are part of this report.

Miihii ﬂﬁfpt?v)‘lr Deney Sorumlusu Kontrol Eden Onaylayan

Seal/ S S Daig1, Person in charge of tests Reviewer Approved by
INA “/\ 5
\E\2. O .../...ﬂ. Arda ATAKOL Sencer GUVEN Sencer GUVEN
\ﬁ,&:&, g ;3“:-?% i‘,»* TSE Uzmani Teknik Sef : Laboratuvar Miidiirii V.
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e

Bu rapor, hamfayﬁrmboratuvarm yazili izni olmadan kismen kopyalanip ¢ogaltilamaz. imzasiz ve mithiirsiiz raporlar gegersizdir.

Bu rapor, sadece deneyi yapilan numune igin gegerlidir ve “Uriin Belgesi” yerine gegmez.

This test report shall not be reproduced other than in full except with the written permission of the laboratory. Test reports without signature and seal are not valid.
This test report represents only tested sample(s), and shall not be used as Product Certificate
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TSE DENEY ve KALIBRASYON MERKEZi BASKANLIGI YAPI MALZEMELERI YANGIN VE

HEADSHIP OF TSE TEST and CALIBRATION CENTER CONSTRUCTION MATERIALS FIRE AND

AKUSTiK LABORATUVAR MUDURLUGU

ACOUSTICS LABORATORY

REACTION TO FIRE CLASSIFICATION

1 Introduction

AB-0001-T

357887

09-17

This classification report defines the classification assigned to the product “S mm NEO PVC FOAM?” in accordance with the
procedures given in the standard TS EN 13501-1+A1: 2013 Fire classification of construction products and building elements —
Part 1: Classification using data from reaction to fire tests.

REACTION TO FIRE CLASSIFICATION ACCORDING TO TS EN 13501-1

_— MT PLASTIK A S.

ponso 1. OSB Istiklal Mah. 1. Cad. No:30/4 Beykoy DUZCE

Prepared by TSE Yap1 Malzemeleri Yangin ve Akustik Laboratuvar Mudiirligi
Product name 5 mm NEO PVC FOAM

Date of issue 06.09.2017

This classification report consists of 4 pages and may only be used or reproduced in its entirety. *

2 Details of Classified Product

2.1 General

The classified product is defined as a flat foam sheet made of polyvinylchloride.

2.2 Product description

The descriptive properties of the product are given in the below table

Weight per unit area

Approximately 2.19 kg/m?

Thickness

5 mm

Color and surface

White, matte, smooth surface

3 Test Reports and Results in Support of This Classification Report

3.1 Reports

Following test reports were taken into account in the determination of this classification.

Laboratory

Sponsor Test Report Ref. No

Test Method

TSE Construction Materials Fire
and Acoustics Laboratory

MT PLASTIK A.S.

DUZCE 357885/ 09-17

TS EN ISO 11925-2:
2011

TSE Construction Materials Fire

357886/ 09-17

TS EN 13823: 2010
+A1:2014

and Acoustics Laboratory
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AB-0001-T
TSE DENEY ve KALIBRASYON MERKEZI BASKANLIGI YAPI MALZEMELERI YANGIN VE
AKUSTIiK LABORATUVAR MUDURLUGU

HEADSHIP OF TSE TEST and CALIBRATION CENTER CONSTRUCTION MATERIALS FIRE AND 357887
ACOUSTICS LABORATORY
REACTION TO FIRE CLASSIFICATION 09-17

3.2 Results

Results of the above mentioned test reports and the classification criteria corresponding to class C-s2, dO* are given in the
following table.

No. of Test Results
Test Method Parameter ) Mean of Continous .
Tests Parameters Non-continous Parameters
TS EN ISO 11925-2 F, = (150 mm) in 60's ) Flames did not reach 150
(30 s surface _ 6 mm treshold
exposure) ' No ignition of filter paper -) No ignition
FIGRA o4m; <250 W/s 119,19 )
LFS < Edge of sample ) LFS < Edge of sample
THR00s < 15 MJ 3,60 )
TS EN 13823+Al 3
SMOGRA < 180 m?/s? 155,43 Q)
TSPso0s <200 m? 241,19 )
No flaming droplets in 600 s - No flaming droplets in 600 s

(-) Not applicable
*non compliance to any of the s2 requirements indicate s3 class when determining the smoke production classification.

4 Classification and Direct Field of Application

4.1 Reference of classification i

This classification has been carried out in accordance with clauses 11.5, 11.9.3 and 11.10.1 of TS EN 13501-1 + A1: 2010.

4.2 Classification

In relation to its reaction to fire behaviour, the product “5 mm NEO PVC FOAM?” has been classified as:

C
In relation to its smoke production behaviour, the product “5 mm NEO PVC FOAM” has been classified as:
s3
In relation to its flaming droplets behaviour the product “S mm NEO PVC FOAM?” has been classified as:
do
Fire behaviour Smoke production Flaming droplets
C s3 do

Reaction to Fire Classification: C-s3, d0
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AB-0001-T
TSE DENEY ve KALIBRASYON MERKEZi BASKANLIGI YAPI MALZEMELERI YANGIN VE
AKUSTIK LABORATUVAR MUDURLUGU

HEADSHIP OF TSE TEST and CALIBRATION CENTER CONSTRUCTION MATERIALS FIRE AND 357887
ACOUSTICS LABORATORY
REACTION TO FIRE CLASSIFICATION 08-17

4.3 Field of application

This classification is valid for the products that are manufactured in the same type, with the same recipe, color, thickness and
under the same product name within the end use applications that involve a 80 mm or larger air gap behind the product and
where mechanical fixing elements are used for mounting.

5 Limitations

~

At the time of publishing of the standard TS EN 13501-1+A1: 2013, there wasn’t any decision concerning the duration of validity
of a classification report

The present document represents neither type approval nor certification of the product.

End of classification report.
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